

Benhaida 100% BPA Free, LFGB Approved, FDA Approved, 71x71x64mm, 104 Pieces, 40-230g, MOQ 100, DIY Kit, 100% BPA Free, LFGB Approved, FDA Approved, 71x71x64mm, 104 Pieces, 40-230g, MOQ 100, DIY Kit

Key Features:

- 100% BPA Free, LFGB Approved, FDA Approved.
- 71x71x64mm size.
- 100% BPA Free, LFGB Approved, FDA Approved.
- FDA & LFGB Approved.
- DIY Kit

Specifications:

Material	Benhaida 100% BPA Free, LFGB Approved, FDA Approved, 71x71x64mm, 104 Pieces, 40-230g, MOQ 100, DIY Kit
Material	100% BPA Free, LFGB Approved, FDA Approved
Size	71x71x64mm
Quantity	104 Pieces
Weight	40 ~ 230g
MOQ	100
Color	White, Blue
Color	White; Blue; Green
Material	DIY Kit, 100% BPA Free, LFGB Approved, FDA Approved, 71x71x64mm, 104 Pieces, 40-230g, MOQ 100, DIY Kit

FAQ:





00. 000

1. 000 UPC 000, Fnsku 00 0 00 000(000000, 000)0 00 OEM/ODM 0000 00000.
2. 000 00, 00 00 00(00 1-70, 00 000 00 00) 0 00 00(2-90). 0000, 000 00000000. 00 000 000 0000.
3. 00(Pantone 00, MOQ 5000 00), 00 00, 00 00, 00 00, 000, 00 000, 00 000 00 0000 000 00000.
4. 00 MOQ, 000 0000 00 00 0000 1000.
5. 000 FBA 000 00 000 00 00 000 00 0 000 000 0000 00 000 000 0 0000.

000

FDA, LFGB, Rois 0

GUANGZHOU RUI-HE SILICONE SCIENTIFIC TECHNOLOGY CO.,LTD.
 168,FENGSHEN ROAD, XIUQUAN STREET,HUADU DISTRICT, GUANGZHOU CITY, GUANGDONG
 PROVINCE
 CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : Silicone Rubber

SGS Job No. : CP17-010040 - GZ
 Model No. : 5011
 Client Ref. Info. : SEE REMARK
 Date of Sample Received : 08 Mar 2017
 Testing Period : 08 Mar 2017 - 14 Mar 2017
 Test Requested : Selected test(s) as requested by client.
 Test Method : Please refer to next page(s).
 Test Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
FDA 21 CFR 177.2600-Total extractive residues	PASS

Conclusion : The tested parameters comply with the requirement stated in Food and Drug Administration Regulations.

Signed for and on behalf of
 SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Alpher Qiu
 Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/terms-of-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from assuming all their legal and obligations under the transaction documents. This document cannot be reproduced, copied, in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing inspection report & certificates, please contact us at telephone: (86-755)83071443, or email: CN_Dispatch@sgs.com

SGS-CSTC (Guangzhou) Standards Technical Services Co., Ltd. 168 FENGSHEN ROAD, XIUQUAN STREET, HUADU DISTRICT, GUANGZHOU CITY, GUANGDONG PROVINCE, CHINA
 中国·广州·经济技术开发区科学城科韵路168号 邮编: 510663 | (86-20)82158555 | (86-20)82075113 | www.sgs.com.cn
 Guangzhou Branch Accredited Calibration Laboratory



Test Report

No. CANHG1210924101

Date: 20 Aug 2012

Page 1 of 6

SHENZHEN BENHAIDA RUBBER&PLASTIC PRODUCTS CO., LIMITED
RM.307, JINDU BUILDING, BANXUEGANG BLVD, BANTIAN, LONGGANG DISTRICT, SHENZHEN 518129, CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : silicone stamp

SGS Job No. : GZHG1208023658CW - GZ
Tested Sample Info. : Style/ Item No.: BHD-Y141.1
Client Ref. Info. : Style/ Item No.: BHD-Y141.2
Date of Sample Received : 13 Aug 2012
Testing Period : 13 Aug 2012 - 20 Aug 2012
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Result Summary :

Table with 2 columns: Test Requested, Conclusion. Rows include German Food, Articles of Daily Use and Feed Code of September 1, 2005 (LFGB) with various amendments and BfR recommendations for extractable components, peroxide value, lead and cadmium, volatile organic matter (VOM), and organotin content. All results are PASS.

Conclusion : When tested as specified, the tested parameters comply with the requirements stating under German Food, Articles of Daily Use and Feed Code of September 1, 2005(LFGB) with amendments, Section 30 & 31, and Regulation (EC) No 1935/2004 of the European Parliament and of the Council of 27 October 2004.

This document is issued by the Company subject to its general conditions of service printed hereon, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and/or electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, competence and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its production and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction or absolve any party of its legal obligations under the transaction documents. This document cannot be reproduced, stored in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Use of electronic format documents results shown in this test report refer only to the sample(s) tested.



SGS (Shenzhen) Service Co., Ltd. 19 Xuehu Road, Xixiang, Puhua, Guangzhou Economic & Technology Development District, Guangzhou, China 510663 | (86-20) 82155555 | (86-20) 82075113 | www.cn.sgs.com
中国·广州·经济技术开发区科学城科珠路108号 邮编: 510663 | (86-20) 82155555 | (86-20) 82075113 | www.china@sgs.com

Member of the SGS Group (SGS SA)

00 00 00 00

Table with 2 columns: Quantity/Label, Description. Row 1: 00 (1) 00 000: 1pc/opp 00, (2) 00 000: 000 00, (3) 0000 000 00 00. Row 2: 00 00 Yantian, Shekou. Row 3: 00 00 0 00 00 (1) 00000: DHL, UPS, EMS 0 FedEx, 5-10, (2) 00 00 000, 30-60, (3) 000 00 00, 00 00 00 0000 0000 0000 0000 0000. 00 0000 00 Forwarder 00 0000 00 0000 000000.

00 00





□□□ □ □□ □□□ □□□ □□□ □□□! □□□ **100%** □□□ □□ □□□ □□□□□!
□□ □□□□ □□ □□□ □□□ □□□□ □□□□□□□!